unclassified AD 416119

DEFENSE DOCUMENTATION CENTER

FOR

SCIENTIFIC AND TECHNICAL INFORMATION

CAMERON STATION. ALEXANDRIA. VIRGINIA



UNCLASSIFIED

NOTICE: When government or other drawings, specifications or other data are used for any purpose other than in connection with a definitely related government procurement operation, the U.S. Government thereby incurs no responsibility, nor any obligation whatsoever; and the fact that the Government may have formulated, furnished, or in any way supplied the said drawings, specifications, or other data is not to be regarded by implication or otherwise as in any manner licensing the holder or any other person or corporation, or conveying any rights or permission to manufacture, use or sell any patented invention that may in any way be related thereto.



The findings in this report are not to be construed as an official Department of the Army position.

DDC AVAILABILITY NOTICE

Ouali'ied requester may obtain copies of this report from Community Officer, Befense Documentation Censer, Cameron Station, Alexandria, ...ginia

Copies available at Office of Tecluical Services, U.S. Department of Commerce, Vashington 25, D.C.

Price \$0.50

DISPOSITION INSTRUCTIONS

Destroy; do not return

Stainless steels

Steels, tensile properties

Steels, Charpy impact properties

1

+

1

LOW TEMPERATURE MECHANICAL PROPERTIES OF BASE AND WELD DEPOSITS OF SELECTED AUSTENITIC STAINLESS STEELS

ς.

.

,

Technical Report AMRA TR 63-08

by

Thomas S. DeSisto

July 1963

AMS Code 5026.11.842 Materials for Army Weapons and Combat Mobility

D/A Project 1-H-0-24401-A-110

METALS AND CERAMICS RESEARCH LABORATORIES U.S. ARMY MATERIALS RESEARCH AGENCY WATERTOWN 72, MASS.

U.S. ARMY MATERIALS RESEARCH AGENCY

LOW TEMPERATURE MECHANICA' CHOPERTIES OF BASE AND WELD DEPOSITS OF SELECTED AUSTENITIC STAINLESS STEELS

ABSTRACT

Mechanical properties of types 301, 310, 310, and 347 stainless steels in plate form were studied from room temperature down to -269 C. Both the base metal and weld deposits were tested. Charpy, true stressstrain, and notched tensily properties were examined.

The effect of testing temperature upon the tensile strength, elongation, reduction of area, thue stress at maximum load, true stress at fracture, uniform strain, fracture strain, and notched strength ratio is illustrated. Companion data for Charpy impact energy are also included. The 310 and 316 alloys are shown to be insensitive to notches at low temperature, whereas the 301 and 407 alloys are notch sensitive.

thomas of De Sista

THOMAS S. DeSISTO General Engineer

APPROVED:

12, Sleggig

E. N. HEGGE Acting Director Metals and Ceramics Research Laboratories



CONTENTS

.

•.

.

| | - |
|---------------------------------|----|
| ABSTRACT | |
| INTRODUCTION | 3 |
| MATERIALS AND PROCEDURE | |
| Materials and Chemical Analysis | 3 |
| Welding Procedure | 3 |
| Testing Procedure | 4 |
| TEST RESULTS | 4 |
| Engineering Properties | 4 |
| True Stress-Strain Properties | 6 |
| Impact Properties | 7 |
| SUMMARY | 8 |
| ILLUSTRATIONS | 9 |
| REFERENCES | 13 |

Page

•

-

INTRODUCTION

The increased use of liquefied gases in missile propulsion systems has created a demand for engineering materials with good mechanical properties at cryogenic temperatures. As a result of this demand, considerable data have been published recently¹⁻⁴ on the cold-rolled austenitic stainless steels in sheet form, due mainly to the efforts of the missile industry.

However, the demand has not been met for impact and tensile properties at cryogenic temperatures of austenitic steels in bar and plate form and, enpecially, in the welded condition. With a few exceptions,^{5,6} published data does not include true stress-strain data below -196 C nor does it include impact data at temperatures as low as -263 C.

The purpose of this report is to present engineering, true stressstrain tensile properties, and impact properties of base metal and welded specimens of AISI types 301, 310, 316, and 347 stainless steels.

MATERIALS AND PROCEDURE

Materials and Chemical Analysis

The materials used in this investigation together with the plate nomenclature and chemical analysis are shown in Table I.

TABLE 1

| | Plate | Element (wt. %) | | | | | | | | Average Grais | |
|----------|----------|-----------------|------|-----|------|-------|-------|-------|-------|---------------|--------|
| Naterial | (inches) | C | Min | SI | S | Р | NI | Ct | No | Сь | |
| 301 | 13/16 | .075 | 1.14 | .49 | .018 | .028 | 7.04 | 18.93 | ••••• | | .034 |
| 310 | 5/6 | .070 | 1.80 | -41 | .003 | . 029 | 19.70 | 24.43 | •••• | | .126 |
| 316 | 5/8 | . 088 | 1.91 | -45 | .012 | . 026 | 12.84 | 16-64 | 2.29 | | .13 |
| 347 | 5/8 | .068 | 1.46 | .56 | .019 | . 013 | 11.09 | 18-10 | •••• | .98 | . 01 3 |

MATERIALS AND CHEMICAL COMPOSITIONS

Nelding Procedure

Plates 13/16 or 5/8-inch thick of the appropriate size to facilitate the machining of 3 inch-long tensile specimens and standard 2-1/16-inchlong Charpy notch impact specimens were machined and butt welded together. The weld joint contained an included angle of 45 degrees. All welds were manually deposited with matching composition covered electrodes, with the exception of type 301 which was welded with type 308 electrode. Type 347 was root bead welded with 3/32-inch-diameter electrode and finished welded with 5/32-inch-diameter electrode; all other types were root bead welded with 1/8-inch-diameter electrode and finished welded with 5/32-inch-diameter electrode and finished welded with 5/32-inch-diameter electrode.

The welded and as-received blanks of types 301, 316, and 347 were annealed one hour at 1093 C (2000 F) and water quenched. Type 310 was annealed one hour at 1149 C (2100 F) and water quenched.

Testing Procedure

Standard 0.252-inch-diameter tension specimens with a 1.0-inch gage length were used. The notched tension specimens were 0.357-inch diameter and notched 50 percent to a 0.252-inch root diameter. The notch angle was 60 degrees and the root radius 0.002 inch for a $K_t = 6.3$.

Tensile tests were conducted in a Baldwin 60,000-pound hydraulic testing machine at a controlled platen speed of 0.01 inch per minute. Low temperature tension tests at -105 C and -196 C were conducted in a doublewalled metal container. The coolants used were isopentane and liquid nitrogen at -105 C and liquid nitrogen at its boiling point, -196 C. Over this temperature range, a diameter gage⁷ was used to obtain diameter data for true stress-strain calculations. For tests at -269 C, liquid helium was used in a tension cryostat.⁶

Impact tests at temperatures from room to -196 C were conducted in a 217 ft-lb Mouton impact machine. Impact tests at -263 C were conducted in an automatic impact cryostat.⁸

TEST RESULTS

The data obtained in this investigation are plotted in Figures 1 to 13 and tabulated in Tables II and III.

Engineering Properties

The base metal tensile strengths of the stainless steels investigated increased with decreasing temperature. Type 301 had the highest strength at all temperatures, and type 31C the lowest. The amount of increase in strength from room temperatures to -269 C increased with the strength level from 110,000 psi for type 310 to 154,000 psi for type 301 steel. It is noted on comparing the tensile strengths plotted in Figure 1 with the results for the welded specimens plotted in Figure 2 that the strength of types 310, 316, and 347 were almost identical for both the base metal and welded specimens. It is also noted that type 301 (which was welded with type 308 weld metal) had considerably lower strength than the base metal over the full temperature range, reflecting the lower strength of the type 308 composition.

| BASE | METAL | TENSI | LE | PRO | PERTIE | 8 |
|------|-------|-------|----|-----|--------|---|
|------|-------|-------|----|-----|--------|---|

| Testing Temp. (deg C) | Ultimate Tensile Strength (ksi) | Notch Tensile Strength (kei) | Notched/ Unnotched Tensile Ratio | Elong. (%) | Reduction of Area (%) | True Stress at Max. Load (ksi) | Fracture Stress (kai) | True Strain st Max. Load | Fracture Strain |
|-----------------------------|--|---------------------------------------|---|------------------------------|--------------------------------|--|----------------------------------|-----------------------------------|----------------------------------|
| AIBI TYP | • 301 | | | | | | | | |
| +24 -105 -198 -269 | 139.0 214.0 270.5 294.0 | 96.0 187.5 144.5 134.0 | 0.69 0.80 0.53 0.45 | 53.0 33.0 32.0 28.0 | 68.0 61.0 53.0 47.0 | 202.5 260.0 328.0 400.0 | 326.0 380.0 443.5 552.5 | .374 .191 .191 | 1.133 0.934 0.752 0.629 |
| AIB1 Typ | • 310 | | | | | | | | |
| +24 -105 -186 -209 | 82.5 115.0 139.0 189.0 | 109.0 147.0 198.0 240.0 | 1.33 1.26 1.24 1.27 | 80.0 79.0 80.0 83.0 | 78.5 75.5 69.5 55.0 | 116.5 204.5 268.5 332.5 | 245.5 338.5 415.5 397.0 | .348 .575 .523 .565 | 1.577 1.402 1.176 0.799 |
| AISI TYP | • 316 | | | | | | | | |
| +24 -105 -198 -269 | 84.0 126.5 178.5 212.0 | 101.5 148.5 203.0 226.0 | 1,21 1,17 1,14 1,06 | 76.0 81.0 64.0 54.0 | 73.5 74.5 68.0 55.0 | 134.5 207.5 278.5 337.5 | 238.5 362.0 430.0 489.0 | .472 .493 .442 .462 | 1.324 1.370 1.133 0.799 |
| AISI TYP | 347 | | | | | | | | |
| +24 -105 -196 -260 | 92.0 145.5 195.5 232.0 | 105.0 161.5 174.0 196.0 | 1.14 1.11 0.89 0.85 | 60.0 53.0 48.0 41.0 | 70.5 65.0 59.0 49.0 | 139.5 206.0 277.0 324.0 | 236.5 309.0 374.0 443.0 | .413 .346 .346 .346 | 1.218 1.051 0.884 0.673 |

TABLE III

WELD METAL TENSILE PROPERTIES

| Testing Temp. (deg C) | Ultimate Tensile Strength (ksi) | Notch Tensile Strength (ksi) | Notched/ Unnotchud Tensilu Ratio | Elong. (%) | Reduction of Area (%) | True Stress at Max. Load (ksi) | Fracture Stress (kel) | True Strain at Max. Load | Fracture Strain |
|-----------------------------|--|---------------------------------------|---|------------------------------|--------------------------------|--|----------------------------------|-----------------------------------|----------------------------------|
| AISI Typ | • 301 | | | | | | | | |
| +24 -105 -196 -269 | 88.7 157.0 198.0 184.0 | 94.0 124.5 136.5 163.0 | 1.12 0.8 0.73 0.88 | 34.D 25.0 18.0 15.0 | 58.0 41.0 21.0 19.5 | 148.0 216.0 236.0 228.0 | 202.0 251.5 238.5 228.0 | .531 .318 .227 .219 | 0.859 0.513 0.236 0.222 |
| AISI Typ | • 310 | | | | | | | | |
| +24 -105 -196 -269 | 81.8 117.5 158.8 184.4 | 109.5 144.5 189.0 238.0 | 1.34 1.23 1.19 0.99 | 62.0 68.0 61.0 50.0 | 78.0 75.0 52.0 47.0 | 119.0 189.0 282.5 350.0 | 218.0 314.5 328.5 371.5 | .374 .472 .575 .640 | 1,518 1.388 0.729 0.640 |
| AISI TYP | • 316 | | | | | | | | |
| +24 -105 -196 -269 | 80.2 124.0 170.5 200.5 | 101.5 128.0 163.5 196.0 | 1.26 1.01 0.96 0.98 | 55.0 60.0 53.0 50.0 | 60.0 51.5 54.0 43.0 | 129.0 194.0 266.0 346.5 | 183.0 242.0 352.0 355.5 | .472 .442 .442 .535 | 0.909 0.718 0.776 0.554 |
| AISI TYP | • 347 | | | | | | | | |
| +24 -105 -196 -269 | 92.0 150.0 197.0 227.0 | 110.5 130.5 151.5 174.0 | 1.20 0.87 0.77 0.77 | 59.0 62.0 48.0 41.0 | 88.5 66.5 60.5 30.0 | 134.0 227.0 271.0 336.0 | 215.0 290.0 360.0 432.5 | .374 .413 .318 .390 | 1.147 1.092 0.921 0.690 |

The reduction of area of the base metal generally decreased with decreasing temperature. The behavior of the elongation was less consistent, often showing a maximum at some intermediate temperature. The elongation of type 310 increased from 63 percent at room temperature to 80 percent at -196 C and then decreased to 63 percent at -269 C. Type 316 reached a maximum at -105 C.

The elongation and reduction of area values of the welded types 301 (which was welded with type 308 weld metal) and 316 were generally lower than the base metal properties. The ductility of the welded type 347 specimens compared favorably with the base metal properties.

The notched tensile strength of the base and welded specimens shown in Figures 3 and $\frac{1}{4}$ generally increased with decreasing temperature. The exception was the notch strength of type 301 base metal which decreased below -105 C. The notch strength of the type 301 (which was welded with type 308 weld metal), while lower than the base metal strength, increased with decreasing temperature to -269 C. The notched:unnotched tensile ratios, also plotted in Figures 3 and $\frac{1}{4}$, generally decreased with decreasing temperature. Types 310 and 316 had excellent toughness at -269 C in both the base and welded condition, while type $\frac{347}{4}$ had only moderate toughness below -105 C. The toughness of type 301, however, was poor below -105 C.

True Stress-Strain Properties

Linear plots of true stress-strain for the temperature range investigated are shown in Figures 5 to 8. The curves at -269 C were plotted from data obtained from serrated load-elongation curves⁸ and instantaneous diameter measurements obtained with the tension cryostat. True stress data were obtained by dividing the area of the specimen at the start of the serration into the peak load of the serration. These data, therefore, reflect the upper envelope of the flow stress curve.

In general, the flow stress increased with decreasing temperature. An exception was noted in the low strain region of the curves for types 301 and 347. These steels both showed a region at low strains where the stress-strain curves are concave upward. In this region, the flow stress at -269 C was lower than the flow stress at -196 C. This behavior and the shape of the stress-strain curve can be attributed to the stress-induced transformation of austenite to martensite during the test.

The flow stress of the type 301 (type 308 weld metal) was considerably lower than the type 301 base metal over the full temperature range. It was observed, also, that the concave upward trend was not evident at room temperature. In the welded type 301 specimens the deformation occurred mainly in the type 308 weld metal.

The true stress at maximum load σ_m and at fracture σ_f indicated in Figures 5 to 8 by the filled and open symbols, respectively, and plotted

in Figures 9 and 10, generally increased with decreasing temperature. The exceptions were true stress at both maximum load and at fracture for the type 301 (type 308 welded metal) and true stress at iracture for type 310.

True strain at fracture, ε_{Γ} , shown in Figure 11, decreased with decreasing temperature. True strain at maximum load, ε_m , however, did not follow this trend. The strain, ε_m , of type 310 increased with decreasing temperature to -105 C and remained relatively constant to -269 C. For types 316 and 347, ε_m was relatively constant over the whole temperature range. However, strain at maximum load for type 301 decreased from 0.36 at room temperature to 0.19 at -196 C and then increased to 0.34 at -269 C.

The fracture strain of the welded specimens, Figure 12, decreased sharply with decreasing temperature. Strain at maximum load of type 301 (type 308 welded metal), also plotted in Figure 12, decreased with decreasing temperature. The strains at maximum load of the remaining weld metals were higher at -269 than at -196 C. The increased strain at maximum load below -196 C was characteristic of the servated stress-strain curves encountered in this region. Here the deformation process was not continuous at any one location, but rather, several necks formed before maximum load, and the deformation shifted from location to location at each servation.⁸

Impact Properties

The base and weld metal impact properties are shown in Figure 13. The energy required to fracture the annealed base metal specimen of types 301, 310, and 347 exceeded the capacity of the 217 ft-lb impact tester from room temperature to -140 C. Below -140 C, type 301 exhibited a sharp transition and fractured at 155 C after absorbing 106 ft-lb and at -263 C with 82 ft-lb. Type 347 fractured at -196 C with an absorbed energy of 208 ft-lb and decreased to 161 ft-lb at -263 C. Type 310, however, did not fracture at -196 C nor at -263 C. The impact energy of annealed type 316 reached a maximum of 155 ft-lb at -40 C and decreased to 97 ft-lb at -263 C. The transition in type 301 was caused by transformation of austenite to martensite in this neat on cooling to temperatures below -140 C.

The impact properties of the welded specimens decreased with decreasing temperature, with no sharp transition. Type 310, with an impact energy of 120 ft-lb at room temperature, had an absorbed energy of 50 ft-lb at -263 C. The remaining alloys were closely grouped between 26 and 30 ft-lb at -263 C.

SUMMARY

The mechanical properties of AISI types 301, 310, 316, and 347 stainless steel plate, in both the annealed base metal and welded and annealed conditions, were determined at temperatures from room to -269 C. Charpy impact and notched tensile properties were also determined. Type 301 showed the highest strength at all temperatures and type 310 the lowest in the base metal. The tensile strengths of types 310, 316, and 347 were almost identical for both the base metal and welded specimens. Type 301 (type 308 weld metal) had considerably lower strength over the full temperature range, showing the lower strength of the type 308 composition.

The toughness of types 310 and 310 at -269 C, as measured by notchedunnotched tensile ratios, was excellent in both the base and welded condition, while type 347 had only moderate toughness below -105 C and type 301 had poor toughness below -105 C.

Type 301 base metal underwent a sharp transition in the Charpy impact test below -140 C. Type 310 base metal had the best impact properties, and exceeded the capacity of the impact cryostat pendulum at -263 C.

The impact properties of the welded specimens were lower than those of the base metal, and decreased with decreasing temperature, but did not show a sharp transition.







TRUE STRESS-STRAIN CURVES OF BASE AND WELDED STAINLESS STEELS AT VARIOUS TEMPERATURES





-11-





REFERENCES

- WATSON, J. F. Mechanical Properties of High-Strength 301 Stainless Steel Sheet at 70, -320 and -423 F in the Base Metal and Welded Joint Configurations. Advances in Cryogenic Engineering, v. 5, 1959
- WATSON, J. F. The Effect of Temperatures on the Mechanical Properties of High Strength Sheet Alloys (Cold Worked Austenitic Stainless Steels). Convair-Astronautics Report No. EER-AN-003, May 1960.
- SWARTZRERG, F., AGRICOLA, K., and HAUSER, R. Properties of Missile Materials at Cryogenic Temperatures. The Martin Company, Report No. M1 60-24, May 1960.
- HANSON, M. P. Smooth and Sharp-Notch Tensile Properties of Cold-Reduced AISI 301 and 304L Stainless Steel Sheet at 75, -320 and -423 F. NASA Technical Note D-592, February 1961.
- POWELL, G. W., MARSHALL, E. R., and BACKOFEN, W. A. Strain Hardening of Austenitic Stainless Steels. Transactions, ASM, v. 50, 1958, p. 478-497.
- DeSISTO, T. S., and CARR, F. L. Low Temperature Mechanical Properties of 300 Series Stainless Steels and Titanium. Watertown Arsonal Laboratories, WAL TR 323.4/1; also Advances in Cryogenic Engineering, v. 6, 1960.
- NUNES, J., and LARSON, F. R. A Method for Determining the Plantic Flow Properties of Sheet and Round Tensile Specimens. Watertown Arsenal Laboratories, WAL TR 111.1/1; also Proceedings, ASTM, v. 61, 1961, p. 1349-1361.
- 8. DeSISTO, T. S. Automatic Impact Testing to 8 K. Watertown Arsenal Laboratories, WAL TR 111.1/1, March 1961.

U.S. ARMY MATERIALS RESEARCH AGENCY WATERTOWN 72, MASSACHUSETTS

TECHNICAL REPORT DISTRIBUTION

| Report Ik. | AMRA TR 63-08 | Title: | Low Temperature Mechanical Properties |
|------------|---------------|--------|--|
| July 1963 | | | of Base and Weld Deposits of Selected Austenitic Stainless Steels |
| | | | |

| No. of Copies | То |
|------------------|---|
| 1 | Advanced Research Projects Agency, The Pentagon, Washington 25, D. C. ATIN: Commander E. C. Vicars, USN, Room 3D155 |
| 10 | Commanding Officer, Defense Documentation Center, Cameron Station, Alexandria, Virginia |
| 1 | Defense Metals Information Center, Battelle Memorial Institute, Columbus 1, Ohio |
| - | Director, Army Research Office, Office Chief of Research and Development, U. S. Army, The Pentagon, Washington 25, D. C. |
| • | Commanding Officer, Army Research Office (Durham), Box CM, Duke Station, Durham, North Carolina |
| | Commanding General, U. S. Army Materiel Command, Washington 25, D. C. |

1. ATTN: AMCRD-RS

Commanding General, U. S. Army Missile Command, Redstone Arsenal, Huntsville, Alabama

| 5 | ATTN: | AMSMI-RB, Redstone Scientific Information Center |
|----|-------|--|
| 1 | | AMSMI-RRS, Mr. R. E. Ely |
|]. | | AMSMI-RKX, Mr. R. Fink |
| 1 | | AMSMI, Mr. W. K. Thomas |
|] | | AMSMI-RSM, Mr. E. J. Wheelahan |

Commanding General, U. S. Army Mobility Command, 28251 Van Dyke Avenue, Center Line, Michigan ATTN: AMSMO-REM.1

1 Commanding General, U. S. Army Munitions Command, Dover, New Jersey

Commanding General, U. S. Army Supply and Maintenance Command, Washington 25, D. C.

1 ATTN: SMSSM

1

Commanding General, Headquarters, U. S. Army Tank-Automotive Center, Detroit Arsenal, Center Line, Michigan 1 ATTN: SMOTA-RCM.1

| No. of Copies | 'l'o |
|------------------|--|
| | |
| | Commanding General, U.S. Army Test and Evaluation Command, |
| | Aberdeen Proving Ground, Maryland |
| 3 | ATTN: AMSTE-IM, Technical Library, Building 313 |
| 5 | AMSTE, Development and Proof Services, Armor Branch |
| 1 | AMSTE, Technical Branch |
| 1 | Ordnance School |
| | Commanding General, U. S. Army Weapons Command. Rock Island. Illinois |
| 1 | ATTN: AMSWE-RDR |
| .1 | AMSWE-IX |
| 2 | Commanding Officer, Detroit Arsenal, Center Line, Michigan |
| | Commanding Ufficer, Harry Diamond Laboratories, Washington 25, D. C. |
| 1 | ATIN: AMXDO-TIB |
| | Commanding Officer Frankford Argenal Bridge and Tacony Streets |
| | Diladalphin 27 Ponneylyania |
| 4 | ATTIN: Ditron-Dunn Laboratoria |
| ζ. | AIIN. II tulan-Duhin Dalion acor les |
| | Commanding Officer, Picatinny Arsenal, Dover, New Jersey |
| 1 | ATTN: Feltman Research Laboratories |
| | Commanding Officer, Rock Island Arsenal, Rock Island, Illinois |
| 1 | A'TTN: SWERI, Laboratory |
| 1 | Commanding Officer, Springfield Armory, Springfield 1, Massachusetts ATTN: SWESP-TX |
| | Commanding Officer, Watertown Arsenal, Watertown 72, Massachusetts |
|] | ATIN: SMIWT-EX, Chief, Engineering Division |
| 1 | SMIWT-OE, Industrial Engineering Section |
| | Commanding Officer, Watervliet Arsenal, Watervliet, New York |
| 1 | ATIN: SMEWV-RT |
| | Commanding Officer, U. S. Army Ballistics Research Laboratories, |
| | Aberdeen Proving Ground, Maryland |
| 1 | ATTN: AMXBR |
| | Office, Ordnance Technical Representative, United States Army, |
| | Ottawa, Ontario, Canada |
| 1 | ATTN: U.S. Technical Representative |
| | Commanding Officer, Engineering Research and Development |
| | Laboratories, Fort Belvoir, Virginia |
| 1 | ATTN: Metallurgist. Technical Service Department |

| Conies | The second se |
|----------|---|
| | |
| | Commanding General, Quartermaster Research and Development Command, |
| , | Natick, Massachusetts |
| .L. - | ATTN: AMXRC, Chemical and Plastics Division |
| ± | AMARC, Mechanical Products Branch |
| 1 | Surgeon General, Department of the Army, Washington 25, D. C. ATTN: Medical Research and Development Branch |
| | Commanding General, Chemical Warfare Laboratories, Army Chemical Center, Maryland |
| 1 | ATTN: Biophysics Division |
| 1 | President, Continental Army Command, Bd. No. 2, Fort Knox, Kentucky |
| 1 | President, Continental Army Command, Bd. No. 3, Fort Benning, Georg |
| | Chief, Bureau of Naval Weapons, Department of the Navy, |
| | Washington 25, D. C. |
| Ĩ. | ATTN: RMMP |
| | Chief, Bureau of Snips, Department of the Navy, Washington 25, D. C |
| - | ATTN: Code 341 |
| 7 | Chief, Naval Engineering Experimental Station. |
| ~ | Department of the Navy, Washington 25, D. C. |
| | Director, Nevel Research Laboratory, Anacostia Station. |
| | Washington 25. D. C. |
| J. | ATTN: Technical Information Officer |
| | Commander, Office of Naval Research, Department of the Navy. |
| | Washington 25, D. C. |
| 1 | ATTN: Code 423 |
| | Commander, U. S. Naval Ordnance Laboratory, White Oak, |
| | Silver Spring, Maryland |
| 2 | ATTN: WM |
| | Commander, U. S. Naval Ordnance Test Station, China Lake, California |
| 1 | ATTN: Code 5557 |
| | Commander, Naval Weapons Laboratory, Dablaren, Virginia |
| 1 | ATTN: A & P Laboratory |
| | Commanding Officer, Naval Medical Field Research Laboratory, |
| | Camp LeJeune, North Carolina |
| 1 | ATTN: Department of Personnel Protection |

| Copies | То |
|--------|--|
| l | Commandant, U. S. Marine Corps, Washington 25, D. C. ATTN: A04D |
| 5 | Commanding General, Wright Air Development Division, Wright-Patterson Air Force Base, Ohio ATTN: WWRCEE |
| | |
| l | ATTN: Division of Technical Information |
| 1 | U. S. Atomic Energy Commission, Office of Technical Information Extension, P. O. Box 62, Oak Ridge, Tennessee |
| | National Aeronautics and Space Administration, 1520 H Street, N. W. Washington 25, D. C. |
| 1 | ATTN: Mr. B. G. Achhammer |
| 1 | Mr. G. C. Deutsch |
| 1 | Mr. R. V. Rhode |
| 1 | Director, George C. Marshall Space Flight Center, Huntsville, Alaba ATTN: M-F&AE-M |
| | |
| | Director, Jet Propulsion Laboratory, California Institute of |
| | Technology, Pasadena 3, California |
| l | ATIN: Dr. L. Jaffe |
| | Commander, British Army Staff, 3100 Massachusetts Avenue, |
| • | Washington 6, D. C. |
| 2 | APIN: Reports Officer |
| 2 | Canadian Army Staff, 2450 Massachusetts Avenue, Washington 25, D. C ATTN: GSO-I, A&R Section |
| | Commanding Officer, U. S. Army Materials Research Agency, |
| | Watertown 72, Massachusetts |
| 5 | ATTN: AMXMR-TICL |
| 1 | AMXMR-PT |
| - | AMXMR-CS, Dr. R. Beeuwkes, Jr. |
| 1 | |

•

4

•

| <pre>UDS Price 30.10 UDS Price 30.10 UDS The Part National Accession No. UDS The Part No. UDS The Pa</pre> | UCLASSIFIED OSS Price 8.4.5 Accention Mo. 1. Statistics Decause S. Jany Material Breastrich Approx. Materion Mo. 1. Statistics Decause S. Jany Material Breastrich Approx. Materian Materials Mater | DICLASSIFIED 1. Staisless steels, teaslie Properties | Referent Garry Import is properties I. DeStaro, Thomas S. Thomas S. 11. MS Code III. DIA Project III. DIA Project III. 144-2460)- | UNCLASSIFIED 1. Stainless steels 2. Steels, tessile properties | A Steels, Charpy import tee In postarto, I. Destarto, Thomas S. Thomas S. Th |
|--|---|--|---|---|---|
| · · · · | DUCLASSIFIED 1. Staintees 2. Steela, tesside properties 3. Steela, Charpy impact properties 1. DeSisto, 1. DeSisto, 1. DAA Project 1. DAA Project | OfS Price 39.59 D. Army Materials Breatrich Agency, Matericon 72, Maas U.S. Army Materials Breatrich Agency, Watericon 72, Maas U.D. Threating HECHMICLL Properties of Mass And WELD DEPOSITS OF SILECTIO AUSTRUITIC STAILLESS STREES - Thomas & DeSinsto Theomas & DeSinsto Technical Report MRM 77 62-91, Jaly 1962, 13 pp - technical Report MRM 77 62-91, Jaly 1962, 13 pp - technical Report MRM 77 62-91, Jaly 1962, 13 pp - technical Report MRM 77 62-91, Jaly 1962, 13 pp - technical Report MRM 77 62-91, Jaly 1962, 13 pp - technical Report MRM 77 62-91, Jaly 1962, 13 pp - technical Report MRM 77 62-91, Jaly 1962, 13 pp - technical Report MRM 77 62-91, Jaly 1962, 13 pp - 1000 700 700 700 700 700 700 700 700 700 | rectations proper set subjects and set state and set state and set state from row sets and set state from row sets and set state and set state from row sets and set state set sets and set state set set set set set set set set set s | OTS Price 30.46 L.S. Amy Materials Research Accession Bo. L.S. Amy Materials Research Accession Bo. LOW INFORMATION MACHANICAL PROPERTIES OF MASS AND WALD DEPOSITS OF SELECTED MISTEMITIC STAINIESS STERIS - Thomas & DeSisto Thomas & DeSisto Torbical Seport JHMA TR 63-06, July 1961, 18 pp - Tebles - jilw, JMS Code 6264, 1842, JUL Project 170-0-244014-1190, TRICAMIEST 25201. | Technical properties of types 30, 310, 316, 316, 34 3 stain- less steels in pictur form were stated from one temper- strate drow to -389 C. Both the base metal and weld de- posits were tested. Charpy, true base metal and weld de- posits were tested. Charpy, true stress-strain, and softed tessite properties were extensively. The effect of testing temperature spon the tessite strength, elongation, redaction of area, true stress ansimu load, true stress at fracture, withon strain, fracture strain, and softed strength fracto is illes- trated. The 318 and 35 alongs are shown to be issue strine to motches at low temperature, whereas the 381 and 347 alloys are softed semitive. |

.